

TEST REPORT

NUMBER : LKAT24021129-REV2

DATE : 05-Dec-2024

APPLICANT : **Elegant Knitting International (pvt) Ltd - THIS IS TO SUPERSEDE REPORT**
Biyagama **NO. LKAT24021129-REV1**
No. 3B,, Biyagama EPZ,, Biyagama, SRI **DATED 18-Sep-2024**
LANKA
ATTN : **Amanda Silva**

SELF REFERENCE

Sample Description As Declared : 12 Piece of Submitted Fabric Panel Samples. [End Use: Men][Sample Description : A - 420gsm 50% Cotton 50% Acrylic - Double Jersey Medium Weight, B - 380gsm 100% Acrylic - Double Jersey Medium Weight ,C -235gsm 50% Cotton 50% Acrylic - Single Jersey Light Weight, D - 440gsm 100% Acrylic - Double Jersey Heavy Weight

No. Of Samples : 12
Fibre Content : A,C: 50% Cotton, 50% Acrylic
B,D: 100% Acrylic

Style No. : -
Order No. : -
End Uses : MEN
Manufacturer's Name : Elegant Knitting international
Date Received : 10 Sep 2024
Date Confirmation Received : -

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

AUTHORIZED BY
FOR Intertek Lanka (Pvt) Ltd [Sri Lanka - Softline]



IRESHA KUMARI
ASSISTANT MANAGER SOFTLINE

TEST REPORT**NUMBER : LKAT24021129-REV2****DATE : 05-Dec-2024****CONCLUSION :**

	(A)	(B)	(C)	(D)
Pilling Resistance	D	D	D	D

M = Meet Applicant's Requirement

- = Not Provided

NC = Not Conform Label

* = See The Remark

F1 = Below Commercial Requirement

R = See The Remark

** = Based upon the Weight Per Unit Area the sample is exempted from
Flammability Testing in accordance with 16 CFR 1610.1(d).*** = Based upon the Fiber Content the sample is exempted from Flammability
Testing in accordance with 16 CFR 1610.1(d).

F = Below Applicant's Requirement

C = Conform Label

= No Comment

N/A = Not Applicable

M1 = Meet Commercial Requirement

D = Data

TEST REPORT

NUMBER : LKAT24021129-REV2
DATE : 05-Dec-2024

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Pilling Resistance

ISO 12945-1 ICI Pilling Box

After Wash

	(A)	(A)	(B)	(B)	<u>Requirement</u>
	Pilling	Fuzzing	Pilling	Fuzzing	
Results	4	3	3-4	3	-
	(C)	(C)	(D)	(D)	<u>Requirement</u>
	Pilling	Fuzzing	Pilling	Fuzzing	
Results	3-4	3	4	3	-

END OF THE TEST REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.

<http://www.intertek.com/terms>.

A



B



C



D



TEST REPORT**NUMBER : LKAT24021129-REV2****DATE : 05-Dec-2024**

To : Elegant Knitting International (pvt) Ltd - Biyagama
No. 3B,, Biyagama EPZ,, Biyagama, SRI LANKA

Attention : Amanda Silva

Date : Dec 05, 2024

Re : Report Revision Notification

Report Number LKAT24021129-REV1 date 18-Sep-2024

The test report has been revised on 05th of December 2024 to remove sample (D)Single Jersey Tighter CPI Navy 26499 SG 311351 and (E)Hunter Combex Tighter CPI Green test results as per Vendor's request.

Thank you for your attention.

AUTHORIZED BY
For Intertek Lanka (Pvt) Ltd [Sri Lanka - Softline]



Iresha Kumari
Assistant Manager Softline